Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 1 of 50

IN THE UNITED STATES DISTRICT COURT
FOR THE NORTHERN DISTRICT OF IOWA
EASTERN DIVISION

THE UNITED STATES OF AMERICA, )
)
and )
)
THE STATE OF IOWA, )
) Civil Action No. 2:11-cv-01011 EJM
Plaintiffs, )
)
v. )
) CONSENT DECREE
THE CITY OF DUBUQUE, IOWA, )
)
Defendant. )
)
)
TABLE OF CONTENTS
L. JURISDICTION AND VENUE .......ccoocniiiiiiitieiiniecnnncrcnnsnenesesnesnnsnees 4
1L APPLICABILITY .cuiiiiiiniiinnniiiiniininessscsrssesessesssesiiessisssssssesissssssssssssses 5
Il PURPOSE ... ctetitrcttnstcceessnnsnesseesesssssassssesanesesssesssssanssnssssesasssnsses sasssnsssessesessnsssnenes 6
V. DEFINITIONS ......tiiiiiirinienrrnnninieesesniornesesssrssessesssesssassasessssssssssse snssressasssessoss sasens 7
[...]
and Natural Resources Division of the Department of Justice on behalf of the United
States certifies that he or she is fully authorized to enter into the terms and conditions of
this Consent Decree and to execute and legally bind the Party he or she represents to this
document.

98. This Consent Decree may be signed in counterparts, and its validity shall not be
challenged on that basis.

99. The City agrees to accept service of process by mail or courier service to the address set
forth in Paragraph 84 with respect to all matters arising under or relating to this Consent

Decree and to waive the formal service requirements set forth in Rules 4 and 5 of the

U.S. & State of lowa v. City of Dubugue Consent Decree, page 42




Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 43 of 50

Federal Rules of Civil Procedure and any applicable Local Rules of this Court including,
but not limited to, service of a summons.
XXV. INTEGRATION/APPENDICES
100. This Consent Decree and its Appendices constitute the final, complete, and exclusive
agreement and understanding among the Parties with respect to the settlement
embodied in the Consent Decree and supersedes all prior agreements and
understandings, whether oral or written, concerning the settlement embodied herein.
Other than deliverables that are subsequently submitted and approved pursuant to this
Consent Decree, no other document, nor any representation, inducement, agreement,
understanding, or promise, constitutes any part of this Consent Decree or the settlement
it represents, nor shall it be used in construing the terms of this Consent Decree.
101.The following appendices are attached to and incorporated into this Consent Decree:
“Appendix A” is a map of the Sewersheds.
“Appendix B” is the “Facilities Plan.”
“Appendix C” is the “Interceptor Plan.”
“Appendix D” is the “l&I Reduction Plan.”
“Appendix E” is the SSO Warning sign.

“Appendix F” is a description of the SEP.

U.S. & State of Iowa v. City of Dubuque Consent Decree, page 43



Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 44 of 50

XXVI. FINAL JUDGMENT

102.Upon approval and entry of this Consent Decree by the Court, this Consent Decree shall

constitute a final judgment of the Court as to the United States, the State, and the City.

Dated and entered this L 2 day of \Tm P ,2011.

UNITED STATES DISTRICT JUDGE

U.S. & State of Iowa v. City of Dubuque Consent Decree, page 44



Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 45 of 50

THE UNDERSIGNED PARTY enters into this Consent Decree in the matter of United States of
America and the State of lowa v. City of Dubuque.

FOR THE UNITED STATES OF AMERICA

U e S,

Dafe IGRACIA S. MORENO™
Assistant Attorney General
Environment and Natural Resources Division
U.S. Department of Justice
Washington, D.C. 20530

Date THERINEX. LOYD
Trial Attorney
Environmental Enforcement Section
Environment and Natural Resources Division
U.S. Department of Justice
1961 Stout St., 8" floor
Denver, CO 80294
(303) 844-1365
fax (303) 844-1350
kate.loyd@usdoj.gov

U.S. & State of Iowa v. City of Dubuque Consent Decree, page 45




Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 46 of 50

THE UNDERSIGNED PARTY enters into this Consent Decree in the matter of United States of

America and the State of lowa v. City of Dubuque.

FOR THE UNITED STATES OF AMERICA

STEPHANIE M. ROSE

United States Attorney
Northern District of Towa
-y
L{- 2' (- '( .—I_...MV\DM ("N ‘( ‘-QS\Q '
Date LARRY KUDEJ y
Assistant United States Attorney

401 First Street SE, Suite 400
Cedar Rapids, 1A 52401-1825

U.S. & State of Iowa v. City of Dubuque Consent Decree, page 46



Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 47 of 50

THE UNDERSIGNED PARTY enters into this Consent Decree in thc matter of United States of
America and the State of [lowa v. City of Dubuque.

FOR THE UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

Date KARL BROOKS
Regional Administrator
Region VII
U.S. Environmental Protection Agency
901 North 5™ Street
Kansas City, Kansas 66101

2.24. e Mtrlbopr
Date CHRISTOPHER MUEHLBERGER

Attorney
Office of Regional Counsel
U.S. Environmental Protection Agency
Region VII
901 North 5™ Street
Kansas City, Kansas 66101

U.S. & State of Iowa v, City of Dubuque Consent Decree, page 47



Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 48 of 50

THE UNDERSIGNED PARTY enters into this Consent Decree in the matter of United States of

America and the State of Iowa v. City of Dubuque.

FOR THE UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

L/.Z 141
Date

s

‘/ 22/t
Date

Date

& AWUSHNER, Dircctor
O Civil Enforcement

Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency

1200 Pennsylvania Avenue, NW

Washington, DC 20460

S{Director
Water Enforcement Division
Office of Civil Enforcement
Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency

1200 Pennsylvania Avenue, NW

Washington, DC 20460

oo Dt

LOREN DENTON, Acting Branch Chief
Municipal Enforcement Branch

Water Enforcement Division

OfTice of Civil Enforcement

Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency

1200 Pennsylvania Avenue, NW

Washington, DC 20460

Water Enforcement Division

Office of Civil Enforcement

Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency

1200 Pennsylvania Avenue, NW

Washington, DC 20460

U.S. & State of Iowa v. City of Dubuque Consent Decree, page 48



Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 49 of 50

THE UNDERSIGNED PARTY enters into this Consent Decree in the matter of United States of
America and the State of Iowa v. City of Dubuque.

FOR THE STATE OF IOWA

Date
Assistant Attorney General
Environmental Law Division
Iowa Department of Justice
Lucas State Office Building
321 East 12th Street, Room 018
Des Moines, Iowa 50319

U.S. & State of Iowa v. City of Dubuque Consent Decree, page 49



Case 2:11-cv-01011-EJM Document 6 Filed 06/27/11 Page 50 of 50

THE UNDERSIGNED PARTY enters into this Consent Decree in the matter of United States of
America and the State of lowa v. City of Dubuque.

—'E”Z /7
ate

FOR THE CITY OF DUBUQUE

) ) bt

ROY If. BUOL
Mayor

City Hall

50 West 13" Street
Dubuque, lowa 52001

Agent Authorized to Accept Service on Behalf of Above-signed Party:

Jeanne F. Schneider or Successor
City Clerk

City Hall

50 West 13" Street

Dubuque, Iowa 52001

Phone Number: 563-583-4120

U.S. & State of lowa v. City of Dubuque Consent Decree, page 50



EXHIBIT A



W e
‘

R \“\}.ﬁ\‘ﬂi}%&

Sub-Sewersheds

Legend
A UfStations Melersheds
@  Mster Locations Bl B
[ ouwugueciyumes B2 N7
*  Sanitary Manholes
e Sanitary Mains
] sub-Sewersheds




EXHIBIT B



City of Duquue, lowa
Dubugue Water Pollutlon Control Plant Facilities Plan Section 7~-Recommended Plan and Fiscal Impact Analyses

Previous sections of this report presented background information, described and evaluated the
Dubuque WPCP, projected flows and loadings, and reviewed alternatives necessary to meet the
projected needs at the WPCP. This section presents a summary of the proposed modifications to the
Dubuque WPCP, the proposed staging for these improvements, an overall cost summary and
preliminary financing plan for the proposed improvements, and the fiscal impact of the recommended
plan on the City of Dubuque’s wastewater-related user rates.

7.01 RECOMMENDED PLAN SUMMARY

The recommended plan includes improvements to nearly all portions of the existing Dubuque WPCP.
The City has elected to construct all the recommended facilities in a single construction project.
Figure 7.01-1 presents the preliminary site plan for the recommended improvements, and Table 7.01-1
_ presents a summary of preliminary design conditions for the recommended plan. A brief summary of
the recommended improvements is included below:

A. Influent Screening

1. Replace the existing screens with 1/4-inch fine screens (consider 1/8-inch
screens), :
2. Install screenings washer/compactors.
B. Grit Removal
- Replace the existing grit classifiers.
2 Eliminate the need for dewatered grit conveying by reorienting the grit classifiers.

3. Reconfigure grit pump discharge piping.

. C..  Prima Treatment

1. Remove domed covers and replace with weir covers only.
o2, Construct fourth primary clarifier.

D. Biological Treatment

Continue with HPO activated sludge, mcludlng hauling liquid oxygen to the plant.
Replace aeration mixers (27).

Replace HPO controls for all three trains.

Inspect concrete basins.

Seal concrete deck.

O b wN -

E. Final Clarification

1. Install new energy dissipating inlets.

Prepared by STRAND ASSOCIATES, INC.® 7-1
RAW:eb!\S:\@SAN151-20011541002\Wrd\Repor\S7.doc\052108




Anaerobic Digastars
and Control Bullding

Naw Aeration
Diffusers

I

NOSCALE

-
o,
[ S
» b -
. —
- S —
New —,
. Malntenance —
Building S,
~ . ¥ — -
Renovation —
. and Lab ]
Addition .
- P Soten . Notes 2and 3
Pump Station —— :
* Structura: Actated
Shudgo
TrlaC
- Solids
Handiing
. Bldg ﬁﬁa
I 'y Q
- WAS- X
‘. g Q<M>w ns < A Pumps »MHM"&
i -
. —H_ Yok W : Peak Flow Mu.._aﬂu TalnA
Equalization
: Tank
Soseent
' s ' uh“‘ hu_ﬂ_mﬂfa flor . Remove Dachiorination B
Equipment; Upgrade
ki y LOX Controls
»

PENRA 0 MMM & MMSS % e  umm ¢ B o el

New Screens, Grit Clagsifiers,
and WAS Storage Aeratlon
Blowers; Remove Chlorine
Equipmant .

New Influent Flow
Meters and Samplers

Notes:
1. Remove incinesators and appustenances; install WAS
and

tocker room; demo ofd equipment; convert a portion of the
building for tamporary cake storage and loadout.

2. Inspect basin intariors, seal concrete dock; new
monitoring eguipment; rapiace mixers {27).

3. Raeconfigure to allow contact stabllization mods for
extended peak flows.

B

— New Energy

T T = == Dissipating Infsts s »

‘Convert Chiorina

Remove Ash Ponds and
Dewatering Pad

— ..~

New Cagcade Aerator

Contact Tank to

UV Tank

RECOMMENDED IMPROVEMENTS - SITE PLAN

DUBUQUE WPCP FACILITIES PLAN
CiITY OF DUBUQUE
DUBUQUE, IOWA

Legend
— Existing
— Existing with Upgrades
e Now Structure

_ Referto text for additional construction not shown. _

S

‘STRAND

| ABROCATRIN NG

ENGINTORG

FIGURE 7.04-1
1-164,002




City of Dubuqgue, lowa

Dubuque Water Pollution Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses
- TABLE 7.01-1

UNIT PROCESS TREATMENT ~ PRELIMINARY DESIGN CRITERIA

Design Parameter Value
Desiagn Year 2030
Flows and Loading
Average Dry Weather Flow 9.14
Average Annual Flow (mgd) 10.64 -
Average Wet Weather Flow (mgd) 13.47
Maximum Month Flow (mgd) 13.13
Maximum Week Flow (mgd) 15.83.
Maximum Day Flow (mgd) 24.50
Maximum Hourly Flow (mgd) 40.86
Average BOD (lbs/day) 36,900
Maximum Month BOD (lbs/day) 41,200
Average TSS (Ibs/day) 29,400
Maximum Monthly TSS (Ibsfday) 37,100
Mechanically Cleaned Bar Screens (Replacement)
' No. of Units 2 :
Size and Openings 3-ft 6-in width, 1/4-in opening size
Type Step or perforated plate
Capacity 20.0 mgd (each. unit)
Grit Removal (Existing basins, Replacement Classifiers)
Number of Units 2
Type Vortex
Capacity 34 mgd, each
Primary Clarifiers (1 New)
" No. of Units 4
Type Circular
Diameter, ft 90
Side Water Depth, ft . 9
Total area, ft* 25,450
Overflow Rate, gpd/ft? A
@ 10.64 mgd 420
@ 40.86 mgd 1,600
Anticipated BOD/TSS Removal, percent .25/68
High-purity Oxygen Activated-Siudge Tanks (existing)
Number of Trains 3
Number of Tanks/Train 3
Tank Length, #t 90
Tank Width, f 26
Prepared by Strand Associates, Inc.® Page 1 of 4

TMS:pINS\@SAN151~-2001154\002\Wrd\ReportiTable 7.01-1.doc\052208




City of Dubuque, lowa

Effluent Disinfection (New; Reuse Existing Contact Tank)

Type

Number
Design Flow, mgd
Installation

Peak Flow Equalization (Con_verted Trickling Filters)

No. of Units
Diameter, feet
Total Volume, gal

Aerated WAS Storage
No. of Tanks

Dimensions
Volume, gallons »
Max. Month WAS, Ibs/day (Yield = 0.6 bs/lb)

Prepared by Strand Associates, Inc.® Page 2 of 4
TMS:pINSA@SANME1-2001154\002Wrc\Re pariiTable 7.01-1.doci052208

Dubuque Water Pollution Control Plant Fagcilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses
Design Parameter Value
Side Water Depth, ft 12
Volume, ft* (total) 252,720
Design Avg. BOD Load, Ib/1,000 ft*/day 122
Design HRT @ 10.64 mgd, hrs 43
No. of Mixers (Replacement) 27
Mixer Horsepower (each train), hp
Tank 1 30/15/10
Tank 2 10/7.5/7.5
Tank 3 " 5/5/5
Oxygen Storage (existing)
Liquid Storage Capacity, tons 44
Vaporization Capacity, tons/day 22.8
Final Clarifiers (existing)
No. of Units 4
Diameter, ft 105
Side Water Depth, ft 12
Surface Area, ft? (total) 34,640
Volume, ft*
Each 103,920
Total 415,680
. Overflow Rate, gpd/ft* )
@ 10.64 mgd 307
@ 40.86 mgd 1,180
Weir Length, ft
Each 312
Total - 1,248
Weir Loading Rate, gpd/ft ' ‘
@ 13.47 mgd (avg. wet weather)

10,800

UV light; high-pressure, medium
intensity
2
40.86
In existing Chlorine Contact Tank

2
195
~3,000,000

1 B

55 ft x 80 ft x 14.25 ft SWD
469,000
18,540




City of Dubuque, lowa

Dubugue Water Pollution. Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses
M

Design Parameter Value
Max. Month WAS, gpd 117,000
Storage, days (1.9 percent TS @ max. month) 40

WAS Thickening Equipment (New)

No. of Units 2or3
Max. Month Thickened WAS, gpd 49,400
Operating hrs/week | 32
Hydraulic Loading, gpm (@ max. month) 430
Solids Loading, lbs/hr (@ max. month) 4,060
Thickened WAS, percent solids 45106.0

Blended Sludge Holding Tanks {existing)

Previous Use

No. of Tanks

Total volume, gallons

Storage, days (@ max. month)

Anaerobic Digestion (New)
No. of Tanks

Dimensions
Diameter, ft
Maximum SWD, ft
Volume, gallons (each)
Volume, gallons. (total)

Max. Month Blended Feed Sludge
’ Volume, gpd
Total Mass, lbs/day
Volatile Solids Load, lbs/day (85% volatile)

Detention Time, days (total)
Thermo @ Max. Month
Overall @ Max. Month
Volatile Solids Loading, Ibs/1,000 ft*/day
Thermo @ Max. Month
Overall @ Max. Month

' Biosolids Dewatering (2 New)

No. of Units
Type
Max. Month Biosolids Feed to Centrifuges
Volume, gpd
Mass, Ibs/day
Operating hrs/week-
Hydraulic Loading, gpm (@ max. month)
Solids Loading, Ibs/hr (@ max. month)
Expected Cake Solids, percent

Prepared by Strand Associates, Inc.® Page 3of 4
TMS:pINSA@SAN51-2001154002\Wrd\ReportiTable 7.01-1.d0c1052208

Primary sludge storage
2

293,000
28

4 (2 thermo, 2 meso)

70
27.5
791,600
3,166,500

104,400
43,770
37,200

15
30

175
88

3 (2 new, 1 existing)
Centrifuges

104,400
23,300
32
380
5,100 .
27




City of Dubuque, lowa : ) :
Dubuque Water Pollution Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal impact Analyses

- Design Parameter ‘Value
Biosolids Storage (New, Converted Bldg) A ] : '
Biosolids Cake @ Max. Month Conditions, ft*/day ' 1,330
Storage Capacity, days . 14
Volume Required, ft* - - 18,600
Stacking Height, ft ' _ 6
Min. Area, ft? : 3,100
Actual Area, ft? (w/ operating room) o S 4,000
Prepared by Strand Associates, inc.® Page 4 of 4

TMS:pISV@SAN 51--2001154\002\Wrd\ReporiiTable 7.01-1.doc\052208




City of Dubuque, lowa

Dubuque Water Pollution Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses

F. Effiuent Disinfection
1. Replace chlorination and dechlorination with ultraviolet light disinfection.
2. Reuse contact tank for UV installation.
G. Effluent DO and pH Control
. 1. Routinely monitor the wastewater DO and pH downstream of the aeration basins
to determine how DO and pH change through the remaining basins. Based on
this monitoring:

a. lnstall‘ a cascade aeration system downstream of the dechlorination
basin. This will serve to increase DO and also release CO, to raise the
effluent pH.

b. If needed, remove the final stage concrete deck from each HPO train,
which will serve to release CO, and raise the effluent pH.

H. . Peak Flow Management
1, Convert trickling filter structures to off-line flow equalization downstream of
primary clarification.
2, Modify HPO basins to all operation in contact stabilization mode of activated
sludge.
L Sampling and Flow Metering
1. Provide two new influent samplers.
-2 Provide new effluent sampler and sampling enclosure near the chlorine contact
tank,
J. Residuals Management v
1. Decormmission the fluid bed incinerators.
2, Construct new anaerobic digestion facilities (TPAD).
3. Install new WAS thickening equipment in the existing incinerator building.
-4, Rehabilitate the WAS storage tanks and prowde new WAS storage aeration
equipment.
-5, Provide two new dewatering centrifuges; remove one existing centrifuge (use for
' parts) and belt filter press.
6. Convert existing incinerator building to biosolids cake storage and load-out
facilities.
7. Consider electrical gen eration for biogas.
Prepared by STRAND ASSOCIATES, INC.® 7-2

RAW:eb\S:\@SAIN51--200\1541002\Wrd\Report\S7.doc\052108




City of Dubiique, fowa o BN
Dubuque Water Pollution Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses

8. Establish contract with biosolids contractor to pfovide hauling, off-site étorage,
and land application biosolids.

K. Emergency Backup Power and Electrical Service

1. Install new emergency power generation equipment.
Consider two smaller generators since there are two electrical services at the
plant. ' ' ' .
3. Consider consolidating biogas electrical generation and backup power
generation equipment.
4, Replace electrical switchgear and distribution equipment from the 1970s and
" before.’

L Administration Building, Laboratory, and Locker Rooms
Conduct detailed space needs study .
Refurbish the existing administration building.

1.
2.
3. Refurbish locker rooms in the administration building and the inci nerator building.
4, Expand the laboratory portion of the building by approximately 700 ft.

'M. Vehicle Storage and Maintenance Building

1. Construct new facility for vehicular storage and maintenance (approximately
4,800-f%).

N. Sewer Cleaning Debris Pad

S B Construct new receiving station for sewer cleaning debris to allow dewatering

and storage for this material.

2. Consider incorporating a hauled waste receiving station into this facility.
0. Odor Control

1. Provide ability to- install odor control for the headworks and primary clarifiers in
the future.

P. Other Equipment Replacement

1. Influent magnetic flow meters (2), effluent flow meter, and excess flow meter.
2. Primary clarifier drives. : ’
3. Primary scum pumps.
4. Primary sludge transfer pumps.
5. RAS pump VFD replacement.
6. WAS pumps.

Prepared by STRAND ASSOCIATES, INC.® 7-3

RAW:ebt\S:\@SAIN 51~2001154\002\Wrd\Repori\S7.doc\052108




" City of Dubuque, lowa

Dubugue Water Pollution Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses

7. In-plant waste/recycle pumps.
- 8. Plant effluent/process water pump.
9. HVAC systems.

Q. . Miscellaneous Piping, Valves, Mechanical and Other Components

influent channel gates.

Primary clarifier splitter gates.

MLSS splitter gates,

Final clarifier influent splitter gates. '

Reroute in-plant waste/recycle pump discharge upstream of the influent screens.
New septage/hauled waste receiving station. :

New roofs on existing buildings.

Noos®wNa

7.02 OPINION OF CAPITAL COSTS AND PROJECT FINANCING

The opinion -of capital costs for the recommended improvements is approximately .$48 million
{December 2007 costs basis). Projecting this amount to an anticipated fall 2009 bid date, and applying
a construction inflation rate of 4 percent annually, the anticipated total project costs are approximately
$52.2 million. Table 7.02-1 presents a summary of the opinion of capital costs. '

The WPCP improvements are anticipated to be financed entirely through lowa’s State Revolving Fund

.-(SRF) loan program. The SRF program provides 0 percent interest financing for up to three years for
planning and design services. These loans can be rolled into the SRF construction loan. Construction
loans are offered at 3 percent interest, typically for 20 years although terms of up to 30 years can be
accommodated. In addition to the 3 percent loan interest, an administrative fee of 0.25 percent is
added each year to the outstanding principal balance for administering the loan. Also, an additional 1
percent of the loan amount is included as a loan initiation fee.

Assuming a tfotal loan amount of $52.2 million, plus the Initiation fee of $522,000, the annual debt
service payment is expected to be approximately $3.6 million. if cogeneration equipment (generator
set, heat recovery, gas conditioning) is included in the project, the anticipated loan would be increased
by approximately $1.5 to $2.0 million, and the annual debt service would increase to approximately
$3.8 million.

7.03  OPINION OF OPERATION, MAINTENANCE, AND REPLACEMENT COSTS

The recommended plan will have an impact on the overall operating budget for the Dubuque WPCP.,
Table 7.03-1 presents the proposed operating budget for fiscal year 2013 (July 2012-June 2013), which
is the first full year of operation of the facilities in the recommended plan. This table presents only the
key changes between the proposed 2006/2007 budget and the projected 2012/2013 budget. The
remaining budget elements are anticipated to remain the same but are adjusted for inflation at an
assumed inflation rate of 2.5 percent annually. Key changes in the proposed budget include a minor

'Prepared by STRAND ASSOCIATES, INC.® ' 7-4
RAW:ebUS\@SAM 51--200\154002Wrd\Report\S7.doc\D52108




City of Dubuque, lowa

Dubugue Water Pollution Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses

TABLE 7.02-1
OPINION OF CAPITAL COSTS

Project Component ~ Opinion of Capital Cost
Influent Screening :
Equipment and Channel Modifications $510,000
Grit Removal
Grit Classiﬁejrs and Conveyor Modifications $105,000 °
Primary Treatment
Dome Removal and New Covers $203,000
4th Primary Clarifier (equipment and structure) $1,200,000
HPO Activated Siudge — ' :
New Mixers, Drives, and Motors $1,438,000 -
New Controls . $547,000 .
Concrete Deck Restoration $350,000 |
Final Clarifiers !
New LA-EDI and Stilling Wells $227,000
Disinfection ' !
UV Equipment and Tank Modifications $901,000 .
DO and-pH Limits
Cascade Aeration $70,000 -
Monitoring Equipment $25,000 -
Peak Flow Management ,
Equalization Tank and Splitter Structure Modifications $500,000 ,
Contact Stabilization Modifications $200,000
Residuals Management
Stabilization System ) $8,939,000 °
Dewatering, Thickening, and Conveying Equipment and $2,192,000 -
Storage ' :
WAS Storage Aeration E quipment $318,000
Building Modifications (Allowance) $500,000
Sampling ;
Influent Samplers $18,000 .
$25,000 -

Effluent Samplers and FRP Bldg

Prepared by Strand Associates, inc.® ) Page 10f2
TMS:pINSM@SAINT51-20011541002Wrd\ReportT able 7.02-1.d0c\052708




City of Dubuque, lowa
Dubugue Water Pollution Control Plant Facilities Plan Section 7-Recommended Plan and Fiscal Impact Analyses

Emergency Backup Power

Generators $480,000 |
Miscellaneous Equipment Replacement $ 770,000
Subtotal Equfpment and Structures ' $19,518,000
Undefined Subcontract Work ' 5

Site Work $976,000

HVAC . : $1,366,000 :

Mechanical $3,904,000 ;

Electrical ' $3,904,000 '
Allowances

"1 Miscellaneous Demolition $250,000
~_Miscellaneous Piping, Valves, and Mechanical Components $500,000

Electrical Service $200,000
" 'MCC Replacement $500,000 !
" Admin. Bldg Refurbishment (80'x35'x2 floors) $700,000 |

"~ _Admin Bldg. Lab Addition (35X20x2 floors) $315,000 :
~_Solids Processing Bldg Locker Room Refurbishment $100,000 !
" Vehicle Storage and Maintenance Building (3-bay; 80'x60" $720,000 :

Sewer Cleaning Debris Pad $50,000 !

Septage Receiving Station ' $75,000

"Subtotal ~ . ' $33,078,000
Contractors General Conditions : $2,646,000

“Subtotal . $35,724,000
Technical Services and Contingencies $12,503,000
TOTAL OPINION OF CAPITAL COSTS (December 2007 $) $48,227,000 ;

Prepared by Strand Associates, Inc.® Page 2 of 2

TMS:pIRS\@SAIN151~20011541002\Wrd\ReportiTable 7.02-1.doc\052708